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INSPECTION REPORT

General Information

From: Source Ren To Client: The LuxuryMen
Contact: Jack.Zhang Contact: Talha
Product
L. Infrared Thermometer
Description e
Item number FX806
P/O number 84285955001020700
. Zhengzhou Aiqura Intelligent Technology
Supplier name
Co., Ltd.
Zhengzhou Aiqura Intelligent Technology
Factory Name |
Co., Ltd.
5/F, Area B, Building 1, Weijie Science and
Inspection Technology Park, 118 HuaNing Road,
location LongHua District, Shenzhen City,

Guangdong province, China.

Inspector name | Jacky Wang
Inspection date | 2021-05-26

PASS FAIL PENDING | NOT APPLICABLE | Special Attention
A: Quantity Available X ] ] Il
B: Style and Color O Ol X L] 1,5,7
C: Workmanship ] ] X ] 2
D: On Site Test L] ] X ] 3
E: Packing Method O O X ] 4,6
CONCLUSION PENDING

Special Attention:

1.No client’s approved sample was provided for inspection reference.

2. This was the 20% inspection according to client requirement, no application standard for reference, the result

of workmanship was pending and subject to client decision.

3.The factory refused to do the carton drop test and Bare unit drop test .

4.No shipping mark requirement was provided for inspection reference.

5. For all inspected goods, the product sticker contents were found different from printing on color box.
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—= Measuring Time: 1s
== \easurement range: ' C~L29C RISFANLF)
- Please refer 1o the manual for oter information

E

Printing on Client’s color box

Actual finding

6. For all inspected “certificate of conformity”, the content was described in both English and Chinese, but the

shipment was send to Netherlands.

7. The instruction manual and color box were written in Dutch, and the inspector cannot verify the content.
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A: Quantity Available

Po Item Order Shipment Available Packed Sample Size
number Number Qty Qty / Cartons Qty / Cartons Qty / Cartons Qty / Cartons
/ FX806 500 500 10 500 10 500 10 100 3
TOTAL 500 500 10 500 10 500 10 100 3

Comments: NIL

B:Style and Color

X No sample

Supplementary information: [X] Photo

[_]Supplier sample

[] Client sample

] Purchase order [ | Specification [ | Others

on packaging/ product.

CHECK POINTS RESULT COMMENTS
1 Against product information on PO [ JPass [ JFail []JPending N/A
p Against product Specifications/Drawings [JPass [JFail [MPending 5
/Photos
3 Against submitted Samples/ Color Swatch [ |Pass [ JFail XIPending 1
4 Against instruction manual/ other information [JPass [JFail KPending 5

Comment: NIL

IC:Workmanship

5 % of defective product

Sample Size : 100pcs

Single Sampling Plan: 20% inspection
IAcceptable Quality Level (AQL): N/A; A Critical Defect = FAIL

ANSI / ASQC Z1.4 (MIL — STD - 105 E) Sampling Plan:

|ITEM # Defect Description Critical |Major Minor
|FX806 Black dot on surface 0 0 2
|FX806 Scratch mark on surface 0 0 2
[Fxso06 Dirty stain on surface 0 0 1
Number of Defects Found: |0 0 5
Number of Defect Allowed: [N/A N/A N/A
Result: Pending |Pending [Pending
Comment: This was the 20% inspection according to client requirement, no application standard for

reference, the result of workmanship was pending and subject to client decision.
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NAVUNLUE

Product naam:
AVALUE Thermometer

Model: FX806
Meetafstand: 3-5cm

N

S —

Black dot on surface(min) Black dot on surface(min)

Scratch mark on surface(min) Scratch mark on surface(min)

NIL

Dirty stain on surface(min)
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D:On Site Test

Samples

Test item ) Criteria Result
Size
Check scanned no. to match the printed
Scan the | 5 no. on the barcode. Also check
) XPass [ JFail [_|Pending
barcode samples | the barcode no. to match with the
requirement.
Carton According to PO/Specification, check the
Quantity 2 cartons | quantity of each carton was conformed to | [X]Pass [ |Fail [ ]Pending
Check the requirement.
Cart According to PO/Specification, check the
arton
2 cartons | assortment of each carton was conformed | [X|Pass [ JFail [ JPending
assortment .
to the requirement.
Product 5 According to PO/Specification, check if
measurement | the item dimension and weight was | XIPass [ |Fail [ ]Pending
samples
P conformed to the requirement.
Cart According to PO/Specification, check if
arton
) . 2 cartons | the carton dimension was conformed to | X[Pass [ |Fail [ |Pending
dimension .
the requirement.
According to PO/Specification, check if
Carton GW 2 cartons | the carton gross weight was conformed to | X[Pass [|Fail [ |Pending
the requirement.
ISTA-1A drop test is required at outer level
Carton dro for all roducts unless otherwise
P 1 cartons o P [IPass [ JFail [X]Pending
test specified. One corner,3 angles, and 6
faces.
Batt fitti 5 Fitting 2 batt d
attery fittin ittin cs battery, an
y g samples g p i XIPass [JFail [_]Pending
test the function was ok
Check internal construction
completement
1 sample . . . . .
Internal check and main components according with CDF | X]Pass [ JFail [ ]Pending
(Constructional Data Form) or CCL
(critical components list)
-Verify all functions against available
General L
. 5 product specification, user manual and
Function . . . : ;
heck samples | information on gift box. XIPass [ JFail []Pending
chec

- If no notice available, use common sense
to check the main function.
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Data measurement -1

Product size(mm)

Product weight(g)

item # Requirement Actual finding Requirement Actual finding
149x77x43 103
149x77x43 104

FX806 149x77x43 149x77x43 104 104
149x77x43 105
149x77x43 103

Data measurement -2

tem # Unit package Master carton
em
Gross weight(g) | Dimension(cm) Gross weight(kg) | Dimension(cm)
143 18x10x5 7.81 52x27.5x39
FX806
143 18x10x5 7.82 52x27.5x39

E: Packing Method

Corrugated Paper Plies:

[Single Wall X]Double Wall [ ]Triple Wall

. [IMetal Staples [XGlue
Fastening:
Outer packin
P 9 Sealed b [|Kraft Tape [ |Green Opaque Gummed Tape
eale :
y X Transparent Gummed Tape
. [INylon Band XINo
Strapping:
Outer packing
50 pieces per outer carton.
quantity

Inner packing

Nil

Unit packing

Each unit was protected blister and then packed into gift box

Comments : NIL
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Photos attachment

1. Factory gate

2. Factory gate

3. Warehouse

4. Export carton over view

—_— T —— i

s

5. Shipping marks

6. Side marks
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7. Opened carton

8. Thickness of carton card boards

SPECIFICATIES

s opsetand gean cerac

Baromeuische Gk on i ek

ermogenampate. < sdon

Atstand matep, e s

e mar cnr)
95T A076Fr04F)

[ e S
Gewicht zonder betterif: 104g

E

NVNLUE

INFRAROOD

THERMOMETER

9. Gift box view

10. Marking

Meet snel en eff
temperatuur op afstand.

SPECIFICATIES

Meetmodus op afstand, geen contact

Relatieve vochtigheid: <=85%

Barometrische druk: 70kPa-106kPa

Vermogensdissipatie: <=450mw

11. Marking

12. Marking
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14. Marking

15. Marking

17. Packing

18. IIM
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21. IM

22. IIM

NAVNALUE

23.

Unit view

24. Unit view
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25. Unit view

26. Unit view

27. Unit view

28. Unit view

29. Unit view

30. Unit view
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31. Unit view

33. Internal check

34. Internal check

35. Internal check

36. Internal check
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37. Internal check

38. Internal check

39. Internal check

40. Internal check

41. Battery fitting test

42. Function check
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43. Function check

44. Function check

47. Function check

48. Function check
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49. Function check

50. Function check

51. Constant temperature test

53. Weight check

54. Weight check
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55. Weight check
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57. Size check 58. Size check

59. Size check 60. Size check
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S31LYDI41D3dS

61. Size check

62. Size check

63. Size check

64. Size check

AVALUE
Po\gdsehmggﬁ 6

4818 CL Breda

NIL

65. Bar code scanned

66.
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The above reflects our findings at time and place of inspection. This report does not relieve
sellers/suppliers from their contractual obligations regarding quantity and/or quality of this delivery.
This report is issued without prejudice to liability and the information contained herein is to the best
of our knowledge and belief, true and correct. This document shall not be reproduced either in full

or in part except with written approved by the Authorized Representative of Pinli.

xxxxxxxxxxx * *% THE END *kkkkk *kkkkkk * k%



